
                                                 392 HEMI KITS
                    ALTERNATOR & A/C & POWER STEERING
                                               40765
                               NON POWER STEERING KIT 
                                              40760
                           

           REV-10/15/14



Parts List
1-40761-A.....Main Alt. Bracket
1-40761-B.....Rear Support Bracket
1-40761-C.....Alt.Water Pump Adapter Bracket
4-S248..........3/8-16 x 1” SHCS
2-S345..........3/8-16 x 1-1/4” Stud
1-S339..........3/6-16 x 3” Stud
1-S791 .........3.480 Threaded Spacer
2-S799..........5.00 Threaded Spacer
1-S771..........2.00 Threaded Spacer
1-740.............Idler Pulley 
1-302-A.........Idler pulley Cover
3-S022..........8-32 x 3/8 SHCS
1-S323..........3/8-16 x 2” Hex head
1-S666..........3/8 x 3/4” Washer
1-S322..........3/8-16 x 1-1/2” Hex head
1-S450..........5/8 x 1-1/4” Threaded Insert
1-S144..........5/16-18 x 7/8 SHCS
1-S272..........3/8-16 x 3-3/4” SHCS
1-S622..........3/8-16 Lock nut

A/C Bracket
1-40762-A......Main A/C Bracket
1-40762-B......Rear Support Bracket
1-40762-C......W/P Adapter Bracket
3-S248............3/8-16 x 1” SHCS
2-S345............3/8-16 x 1-1/4” Stud
1-S339............3/8-16 x 3” Stud
1-S791............3.480 Threaded Spacer
1-S799............5.00 Threaded Spacer
1-S775............2.720 Threaded Spacer
1-TP3-1.800...1.800 Spacer Tube
1-S268............3/8-16 x 3-1/4” SHCS
1-740...............Idler pulley
1-302-A...........Idler cap
3-S022............8-32 x 3/8 SHCS
1-S323............3/8-16 x 2” Hex Head
1-S666............3/8 x 3/4” Washer
1-S450............5/8 x 1-1/4” Insert 
2-S550............M8 x 1.25 x 20mm SHCS
1-S217............5/16 x 2-1/4” Hex Head
1-616..............5/16 Lock Nut

Power steering / Tensioner Bracket
1-40763-A......Power steering bracket
(For Kit 40765)
1-40764-A......Tensioner Bracket
(For Kit 40760)
1-713..............Adjustable Idler Assem.
2-S102............1/4-20 x 3/4” SHCS
2-S248............3/8-16 x 1” SHCS
1-742-A...........Idler Pulley 
1-302-A...........Idler Cap
3-S022............8-32 x 3/8 SHCS
1-S323............3/8-16 x 2” SHCS
1-S666............3/8 x 3/4” Washer
2-S551............M8 x 25mm SHCS

Added  Hardware
2-S260.............3/8 x 2-1/4” SHCS
2-S676.............B.B. chevy W/P Gaskets
2-S678.............Stock Hemi W/P Gaskets

Pulley Kit 40765-206
1-10381-A..........Crank Pulley
6-S144...............5/16-18 x 7/8 SHCS
1-10383-A..........Water Pump Pulley
1-314-A..............Water Pump Cap
4-S183...............5/16-24 x 5/8 SHCS
1-221-A..............Alternator Fan
1-206-A..............Alternator Pulley
1-306-A..............Alt. Pulley nose cover
1-S685...............Alt. Lock washer
3-S028...............8-32 x 1” SHCS
1-650-A..............Power steering pulley
3-S144...............5/16-18 x 7/8 SHCS
1-394-A..............A/C nose cover
3-S520...............M6 x1.0 x 20mm
3-S124...............1/4-20 x 3/4 SHCS
Components 
1-P412...............A/C Compressor
1-418-06............A/C Manifold
2-S550...............M8 x 20mm SHCS
1-P555...............Alternator
1-P313...............Power steering pump
1-P126...............B.B. Chevy LWP



Photo-1
Install the two Rear Water pump Adapter 
brackets Drivers side (40761-C) & Passenger 
Side (40762-C) . Use two Factory hemi 
gaskets ( S678 ) between the brackets and 
the block and secure with 4 (S248) 3/8 x 1” 
SHCS.

Photo-2
Insert  Threaded Studs into the Drivers side 
Adapter Bracket (40761-C) Start with the (S345) 
3/8 x 1-1/4” in the Upper and outer holes. In the 
lower hole install Stud (S339) 3/8 x 3” Now install 
the Chevy Water pump gasket (S676).

Photo-3
Insert the Studs into the passenger side 
Adapter (40762-C) Start with the (S345) 3/8 x 
1-1/4” in the upper and outer holes. In the 
lower hole insert stud (S339) 3/8 x 3” Now 
install the chevy water pump gasket (S676).

Photo-4
Install the Water pump (P126) By sliding it over 
the two lower studs and secure the upper 
mounting holes with two 3/8 x 2-1/4” SHCS
(S260).

1-1/4” Threaded 
Spacers

1-1/4” Threaded 

Use Factory Hemi Gaskets
between the block and the Brackets



Photo-6
Spacer Installation on the Passenger side Adapter 
Bracket. Start with installing Spacer (S791) 3.480
onto the lower stud. Then install a (S799) 5” threaded 
spacer onto the upper stud. The outer stud will use a 
(S775) 2.720 Threaded Spacer.

Photo-8
Mount the Adjustable idler bracket (713) 
to the back side of the P/S bracket 
(40763-A). Non P/S kits will use (40764-A)
Mount with two 1/4 x 3/4” SHCS from the 
front side of the bracket.

Photo-7
Mount the main Alternator Bracket (40761-A)
using two (S248) 3/8 x 1” SHCS in the upper and 
outer mounting holes. In the lower mounting hole
install idler pulley (740-A) with a 3/8 x 2” hex bolt 
(S323) and a 3/8 x 3/4” washer (S666). Leave 
loose at this time to install the P/S or idler bracket.

Photo-5
Spacer Installation on the drivers side Adapter 
Bracket. Start by installing threaded Spacer 
(S791) 3.480 long On To the lower Stud. Then 
install two (S799) 5” long threaded spacers onto 
the upper and outer studs.



Photo-10
Attach the power steering pump (P313) to the 
bracket with two M8 x 25mm SHCS (S551). 
Now attach the (742-A) Idler Pulley to the (713) 
Adjustable idler with a 3/8 x 2” hex head (S323)
and a 3/8 x 3/4 Washer (S666). Leave loose.

Photo-11
Attach the (40761-B) Rear Alternator support 
bracket to the back side of the 2” Threaded 
Spacer using a (S322) 3/8 x 1-1/2” hex bolt. 
now thread the (S450)  5/8 O.D.threaded 
Bushing into the rear support outer hole.

Photo-9
Mount the P/S or Idler bracket to the main 
Alternator bracket with two 3/8 x 1” SHCS 
(S248). On the back side of the outer mounting 
hole install a 2” Threaded spacer (S771).

Photo-12
Mount the Alternator (P555) to the main bracket 
using a (S144) 5/16 x 7/8 SHCS in the upper hole. 
In the lower hole use a (S272) 3/8 x 3-3/4” SHCS 
thru the main bracket lower hole then the alternator
& rear support bracket securing with a (S622) 
3/8 lock nut. Make sure the (S450) threaded spacer 
is tight to the rear of the Alt. mounting ear.



Photo-16
Install your power steering pulley (650-A)
with three 5/16 x 7/8 SHCS (144)

Photo-15
Install the A/C cover (394-A) with either three
1/4 x 3/4 Button heads (S124) or three 
M6 x 20mm Button heads (S520). 
Depending on your clutch thread pitch.

Photo-14
Install a 5/8 x 1-1/8 Threaded spacer (S450) 
into the outer hole of the rear support 
Bracket.  Now install the A/C Unit (P412) 
with two M8 x 20mm SHCS (S550) to the 
front of the main bracket. Use the Threaded 
spacer to take up any gap in the rear 
support and insert a 5/16 x 2-1/4” Hex bolt 
(S217) and a 5/16 lock nut (S616).

Photo-13
Mount the main A/C Bracket (40762-A) to the 
threaded spacers. In the upper hole (A) use a 
3/8 x 1” SHCS (S248). In the Lower Left 
mounting hole (B) install  the A/C rear support 
bracket  (40762-B) and a (TP3-1.800)  Spacer 
in between the main bracket and threaded 
spacer. Secure with a (S268) 3/8 x 3-1/4” 
SHCS.  In the lower hole (C)  install a (740-A) 
Idler pulley to the front of the bracket with a 
3/8 x 2” Hex bolt (S323) and a 3/8 x 3/4” 
Washer (S666).

Adjuster    5/16Lock nut

A

B

C



Photo-20
Install the belt P/S kit uses a 91-1/2” Belt Non P/S 
will use a 87” Belt. With the Adjustable idler loose 
and in the Full down position, use a 9/16 Socket 
and Extension bring the idler up to create 100 Lbs 
of tension on the belt. Next tighten the idler 
mounting bolt. Now install the  three Idler nose 
covers (307-A) using three each 8-32 x 3/8 SHCS. 
(S022) . Now add the A/C manifold (418-06) to the 
A/C unit. Use two M8 x 20mm SHCS. (Do not 
install or engage the A/C until your ready to charge 
the Unit.

Photo-19
Install the water pump pulley (10383-A) 
and the W/P nose cover (314-A) using four
5/16-24 x 5/8 SHCS (S183). If using a 
standard fan do not use the nose cover.

Photo-18
On the Alternator install the Alt. fan (221-A)
the (206-A) Pulley securing with the (S685)
lock washer and nut. Impact to 90 LBS. Now 
install the Alt. nose cover (306-A) with three
8-32 x 1” SHCS (S028)

Photo-17
Install the crank pulley (10381-A) using six
5/16 x 7/8 SHCS (S144).



�
�����������
����������8��������������
�����
 �8��
������������
�	
���
���������
��
�� 

�+;-2� /;09;7+8-/�@+;;+8=<�=9�=2/�9;3138+6�;/=+36�:>;-2+</;�=2+=�09;�+�:/;39.�90�838/=B���
��.+B<�0;97�=2/�.+=/�90�:>;-2+</���+;-2� /;09;7+8-/�@366�
;/:+3;�9;�;/:6+-/��+=�=2/3;�9:=398��+8B� ;9.>-=��@23-2�3<�09>8.�=9�,/�./0/-=3?/�38�7+=/;3+6�9;�@9;57+8<23:�
�6#+31).-1�&0.,��!00!-27��.4%0!'%
�+;-2� /;09;7+8-/�.9/<�89=�@+;;+8=�+8B� ;9.>-=�=2+=�3<�.+7+1/.�0;97�+,></��73<></�9;�73<+::63-+=398�9;�89=�></.�09;�3=<�38=/8./.�:>;:9</<�
$23<��373=/.�'+;;+8=B�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�.+7+1/�9;�69<<�<><=+38/.�=9�=2/�/8138/�9;�+8B�9=2/;�:+;=<�@23-2�7+B�2+?/�,//8�-+></.�,B�=2/�
./0/-=3?/� ;9.>-=�+8.�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�:/;<98+6�384>;B��6+,9;�-2+;1/<�9;�+8B�9=2/;�38-3./8=+6�-9<=<�09;�.+7+1/<�-+></.�,B�=2/�./0/-=3?/�
 ;9.>-=��$��#��#�$������)��( "�##�'�""��$)���&���'�$��"�# ��$�$��)�%"� "��%�$�������$��"��( "�##�'�""��$��#��
�%�"��$��#���"�#$�$����$#�"���"�����$��� "��%�$��'��$��"�'"�$$����"�&�"������"����"��)���������%�������
&�������������������$���
�9;7+6�@/+;�+8.�=/+;�+8.�.+7+1/�=9�=2/� ;9.>-=�89=�-+></.�,B��+;-2� /;09;7+8-/�+;/�+6<9�/A-6>./.�0;97�=23<�'+;;+8=B�
�����
���������������
��
�����
�(�� $�$��$����($��$� "�����$����)��  ����������'����)��� �����'�""��$)�'��$��"������"����$�����$)����$�
��##���"��� �"$��%��"� %" �#����"�'�""��$)��#����#$�$�#������$�����'�����$�$���#������'����������� �����
'�""��$)�'������#$�#��$��$�$��� "������������$�$������)���$��  �)�$��)�%�
�),)2!2).-�.-��%,%$)%1
"� ��"��"�"� �������$��#� "�&��������$��#�'�""��$)��#�)�%"��(��%#�&��"����)����"��� �"��"������#�������$�
������������"���)��������$����"����#�!%��$�������������"��"����������)��( "�##��"��� �����'�""��$)����$���
 "��%�$��#����#$�$�#������$�����'�$����(��%#�����"�����$�$��������������$���������#�!%�#$����������#�#��
$��� "�������������$�$����"��(��%#���#���)���$��  �)�$��)�%��)�%���&�����"���%"#���"�"����)���"���������"�
�����$���%#����)���#%#�����%#���"������������
$��#�'�""��$)���&�#�)�%�# �������"���$#�����)�%���)���#����&���$��"�"���$#��'�������)�&�")��"���#$�$��$��
#$�$��
 .30��%1/.-1)")+)2)%1�
���%</�+8.�38<=+66�=2/� ;9.>-=�986B�09;�3=<�38=/8./.�:>;:9</�
���$9�+?+36�B9>;</60�90�=23<��373=/.�'+;;+8=B��;/=>;8�=2/� ;9.>-=�@3=2�+�-9:B�90�=2/�:+3.�;/-/3:=��:9<=+1/�:+3.�=9�� � � ��
�����
�����������
�����
�����������������
�����
 ��
�����
���������	
���

��'2/8�;/=>;8381�=2/� ;9.>-=��B9>�7><=�09669@�=2/�.3;/-=398<�</=�09;=2�98�=2/�'+;;+8=B	"/=>;8��9;7�98�=2/�;/?/;</�<3./�90�=23<��373=/.�'+;;+8=B���0�B9>�
89�6981/;�2+?/�=2/�'+;;+8=B	"/=>;8��9;7��98/�7+B�,/�9,=+38/.�,B�-98=+-=381��+;-2� /;09;7+8-/�.>;381�89;7+6�,><38/<<�29>;<�+=�������������
�
�
���#23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�;/=>;8381�=2/� ;9.>-=�=9��+;-2� /;09;7+8-/�+8.�+8B�.+7+1/�-+></.�.>;381�<23::381�+;/�B9>;�;/<:98<3,363=B��
�+;-2� /;09;7+8-/�@366�:+B�09;�<23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�38->;;/.�38�;/=>;8381�=2/� ;9.>-=�=9�B9>�

���������
��
�� ��
��
�� �������������
�.�/0.$3#2�,.3-2%$�)1�#.-1)$%0%$�&.0�#0%$)2�>86/<<�3=�3<�+�7+8>0+-=>;/;�./0/-=�
�66�:;9.>-=<�;/=>;8/.�09;�+8B�;/+<98�7><=�;/0/;/8-/�+8�+>=29;3C+=398�8>7,/;��"�����$2/�"���8>7,/;�3<�9,=+38/.�,B�-+66381�:6+-/�90�:>;-2+</�.>;381�
89;7+6�,><38/<<�29>;<��
-7�/0.$3#2�0%230-%$�5)2(.32�2(%���
��50)22%-�.-�2(%�0%230-�/!#*!'%�-%62�2.�2(%�0%230-�1()//)-'�+!"%+�5)++�"%�0%&31%$�
�66�;/=>;8<�7><=�<23:�?3+�% #�+8.�,/�:;9:/;6B�:+-5+1/.�38�=2/�9;3138+6�-+;=98��"/=>;8�0;/312=�-2+;1/<�+;/�=2/�;/<:98<3,363=B�90�=2/�-><=97/;�>86/<<�=2/�
:;9.>-=�@+<�<23::/.�38�/;;9;�
�+;-2�:;9.>-=�;/=>;8/.�+0=/;�����B/+;�0;97�.+=/�90�:>;-2+</�@366�89=�,/�+--/:=/.�>86/<<�3=�3<�09>8.�=9�,/�+�7+8>0+-=>;/;�./0/-=���(%�#312.,%0�,312�
)-#+3$%�!�50)22%-�12!2%,%-2�$%1#0)")-'�2(%�!++%'%$�/0.$3#2�$%&%#2��$2/�-97:6/=/��373=/.�'+;;+8=B�3<�</=�09;=2�98�=2/�;/?/;</�<3./�
�

��-;/.3=�3<<>/.�98�7+8>0+-=>;/;�./0/-=<��
�
��;/=>;8�0//�98�+66�;/<2/6?+,6/�:;9.>-=�
3
��;/=>;8�0//�98�+66�;/:+3;+,6/�:;9.>-=

����������������������������������������������� �������
��
�+;-2� /;09;7+8-/�=29;9>126B�38<:/-=<�+66�;/=>;8<���=�3<�=2/�<96/�.3<-;/=398�90��+;-2� /;09;7+8-/�38�./=/;738381�=2/�-98.3=398�90�+66�;/=>;8/.�
7/;-2+8.3</��
$9�;/-/3?/�;/:6+-/7/8=<�+=�89�-2+;1/�=2/�9;3138+6�:;9.>-=�7><=�E;<=�,/�;/-/3?/.�+8.�38<:/-=/.�,B��+;-2� /;09;7+8-/�09;�./=/;738+=398���77/.3+=/�
;/:6+-/7/8=<�7+B�,/�:>;-2+</.�+8.�6+=/;�-;/.3=/.�>:98�38<:/-=398�./=/;738+=398�

 6/+</��97:6/=/�=2/��809;7+=398�,/69@��./=+-2�+8.�38-6>./�@3=2�;/=>;8/.�:;9.>-=�

"���************************��$�*********************�<<>/.�,B�*********************�+=/***********************

 >;-2+</;D<���+7/************************************************************* 298/*****************************

�..;/<<*******************************************************************************************************

 >;-2+</.��3;/-=6B�$2;9>12**************************************************�8?93-/�******************************

 ;9.>-=���********************************************************�8?93-/��+=/***********************************

"/+<98********************************************************************************************************

��������������������
������������
������




